
 1 

Kennecott Eagle Minerals Company’s Mining and Reclamation Plan 

And Draft Comments From The DNR 

The following document represents Kennecott Eagle Minerals Company’s (Kennecott) Mining and 
Reclamation Plan (MRP) pursuant to the standards contained in Department of Natural Resources Metallic 
Minerals Lease M-00602.  This MRP addresses Section J.1, Mining and Reclamation Plan of Lease  
M-00602, which require a MRP prior to the commencement of any mining. 

The following responses are referenced below in part from the Kennecott’s Application for Mining Permit 
(MAP), which may be found at http://www.deq.state.mi.us/documents/deq-ogs-land-mining-metallicmining-
EagleAppWeb.pdf.   

Due to many similarities  in the MRP standards in the DNR Metallic Mineral Lease and in the Department of 
[...]
locations of the main water management facilities including the CWBs, the WWTP, and the 
TWIS. Water requiring treatment will be generated during construction, operation, and closure 
of the Eagle Project. Each of the major sources of mine water is discussed in more detail below. 
The design of the facilities to be used for collection, treatment, and disposal of these wastewaters 



 39 

is also discussed below. A more detailed description of the water sources and treatment and 
discharge systems is provided in the Groundwater Discharge Permit Application (Foth & Van 
Dyke, 2006). 
 
4.3.12.1 Wastewater Sources and Characteristics 
The following is a summary of the different wastewater sources that will be treated by the WWTP. 
Mine Drainage - Sources of water inflow to the mine will include groundwater infiltration into 
the mine, water vapor contained in ventilation air entering the mine, treated water pumped to the 
mine for use in mining operations, and water contained in the mine backfill material. 
The mine drainage water will primarily consist of a composite of groundwater that infiltrates into 
the mine and treated water used in the mine (utility water) for dust suppression and for operation 
of mining equipment and operating the backfill plant. Drainage from the mine backfill material 
is anticipated to be negligible and is not included in the water balance. The mine drainage water 
will be collected in underground sumps and will be pumped to the CWBs. 
Two sources of groundwater are anticipated to be encountered during development and operation of the 
mine. The primary source will be groundwater that flows from the upper bedrock regions into the upper 
mining levels. The upper bedrock water that is expected to be encountered during both the mine 
development and mine operation phases, will represent the bulk of the water pumped from the mine and 
is low in total dissolved solids (TDS). The second source of groundwater is water that is stored within the 
weakly connected fractures of the lower bedrock and which is expected to be encountered during initial 
development when the stored water in the rock drains to the mine sumps. The deeper bedrock water is 
more saline than the upper bedrock groundwater. 
The chemical characteristics of the groundwater in the area of the Eagle Project were estimated 
based on background groundwater sampling and analysis work conducted by Golder Associates, 
Ltd. (2005b) and Golder Associates, Inc. (2006). Analysis of groundwater samples from 
exploration holes open to the upper bedrock and yielding non-saline water were used to 
determine the chemical characteristics for the upper bedrock groundwater. Groundwater samples 
from testing of deep exploration holes were used to determine the chemical characteristics of the 
water stored in fractures of the deeper bedrock. The chemical characteristics of the composite 
mine drainage water will depend on the background characteristics of the groundwater that 
infiltrates into the mine and on the impact of groundwater contact with the mine workings. The 
mine drainage water will contain readily soluble substances, mineral oxidation products, and 
colloidal materials that will result from the short-term reactions between water and materials 
within the mine. The incremental increases in the concentrations of the various constituents in 
the groundwater infiltrating into the mine, due to contact with the mine workings, are provided in 
Appendix D-4. The Groundwater Discharge Permit Application (Foth & Van Dyke, 2006) 
describes the methodology for combining background bedrock groundwater quality data and 
geochemical predictions to estimate the chemical characteristics of the mine drainage water 
pumped from the mine during operations. 
Although ammonia and nitrates are not anticipated to occur in the groundwater in significant 
concentrations, they will be present in the mine drainage water as byproducts from blasting 
operations. Ammonia and nitrate concentrations in the mine drainage water were estimated 
based on information supplied by Kennecott from other representative mines. The estimated 
mine drainage water characteristics are provided in Table 4-1 of the Groundwater Discharge 
Permit Application (Foth & Van Dyke, 2006). 
Temporary Development Rock Storage Area - Water coming in contact with the stored 
development rock amended with limestone may contain readily soluble substances and colloidal 
materials. The water will have a neutral pH. The chemical characteristics of the TDRSA contact 
water are provided in Appendix D. The geomembrane cover which will be installed over the 
TDRSA will further reduce the generation of contact water requiring treatment. 
Storm Water - During construction and operation of the mine and surface facilities, storm water 
runoff will be collected and managed within the facility. The storm water runoff from the 
operational area will be collected in the CWBs and treated at the WWTP. Non-contact surface 
water runoff will be managed separately by NCWIBs and is not part of the influent water to the 
WWTP. For WWTP design purposes, operational surface water runoff from the main operations 
area was conservatively estimated to have the same water chemistry as the combined contact 
water (mine drainage water and TDRSA contact water). 
Miscellaneous Sources of Wastewater - Wastewater will also be generated from the laboratory and 
shops. The wastewater generated in the laboratory will include small amounts of laboratory chemicals 
used in ore analysis and in analysis of wastewaters. Wastes generated in the laboratories will be 
disposed off-site by a qualified contractor or will be discharged to the CWBs and processed. 



 40 

Wastewater generated in the shops will include small amounts of grease and oil, metal shavings, other 
particulate materials, and wash water. Most of the grease will be captured in traps. These wastewaters 
will be discharged to the CWBs and treated by the WWTP. Small quantities of wastewater from the truck 
wash and crusher system will also be discharged to the CWBs and treated by the WWTP. 
 
4.3.12.2 Water Balance 
Two water balance models have been prepared for the Eagle Project. The first water balance 
model (Figure 4-18A) evaluates the system water balance based upon the design basis 
groundwater inflow and maximum annual precipitation. For WWTP design purposes a design 
basis of 250 gpm of groundwater inflow was assumed. This design basis exceeds the upper 
bound groundwater inflow estimated of 215 gpm. The groundwater inflow modeling is provided 
in the EIA in Volume II of this Mining Permit Application. The second water balance model 
(Figure 4-18B) evaluates the system water balance using expected groundwater inflow (75 gpm) 
and average annual precipitation. The water balance determines the water inputs, water uses, 
and water discharges associated with the mine and the main operations area. 
Potable water for sanitary uses will be obtained from an on-site well. Sanitary wastewater will 
be collected and disposed separately in a septic system. 
The Groundwater Discharge Permit Application (Foth & Van Dyke, 2006) contains additional discussions 
on the design basis of the WWTP and the development of the water balances in Figures 4-18A and 4-
18B. 
 
4.3.12.3 Wastewater Treatment System 
The WWTP will treat wastewater collected and stored in the CWBs and is designed to produce a treated 
effluent which will meet the effluent standards for discharge to groundwater by way of the TWIS. The 
WWTP will be designed to provide a level of treatment to comply with MDEQ groundwater quality 
standards. 
The water treatment system includes the following processes: 
? CWBs 
? Main wastewater treatment process 
? Concentrate reduction process 
? Evaporation/Crystallization process 
? Sludge handling process 
? TWIS 
Detailed descriptions of these processes are provided in the Groundwater Discharge Permit 
Application (Foth & Van Dyke, 2006). 
All wastewater generated at the Eagle Project, with the exception of sanitary wastewater, will be 
routed to, and temporarily stored in CWBs No.1 and No.2. Appendix E provides the design 
capacity of the CWBs. A cross section and details of the CWBs are shown on Figure 4-19. 
These basins will provide wastewater storage and equalization capacity. Wastewater will be 
pumped from these basins to the WWTP. 
The main wastewater treatment process will include a base treatment system and an advanced 
treatment system. The base treatment system will include pH adjustment, metals precipitation, 
and filtration to substantially reduce the mass of dissolved solids present in the raw wastewater. 
The advanced treatment system will include a reverse osmosis system and pH adjustment as a 
polishing step to further reduce the concentrations of dissolved solids in the base treatment 
system effluent. The discharge streams from the final wastewater treatment process will include 
treated water, metals precipitation sludge, and reverse osmosis concentrate. The treated water 
will be suitable for discharge to groundwater the TWIS. The TWIS consists of series of 
distribution piping connecting to five subsurface infiltration cells. Within each infiltration cell 
will be 1.5-in diameter perforated PVC discharge piping covered with 5 ft of select soils, then 
topsoiled and seeded. The metals precipitation sludge will be routed to the sludge handling 
process for dewatering. The reverse osmosis concentrate will be routed to the concentrate 
reduction process (CRP) for treatment and volume reduction. 
The CRP will be provided to maximize the water recovery for the WWTP and correspondingly 
minimize the volume of concentrate treated by the evaporator/crystallizer process. The CRP will 
treat the concentrate from the main wastewater treatment process reverse osmosis system. The 
treatment processes proposed for this system include breakpoint chlorination, softening/metals 
precipitation, microfiltration, pH adjustment, reverse osmosis, and ion exchange. The discharge 
streams from the concentrate reduction process will include treated water, microfiltration sludge, 
and reverse osmosis concentrate. The treated water will be suitable for discharge to groundwater 
by way of the TWIS. The microfiltration sludge will be routed to the sludge handling process for 



 41 

dewatering. The reverse osmosis concentrate will be routed to an evaporation/crystallization 
process for volume reduction or incorporated with the cemented mine backfill. 
The sludge handling process will dewater sludge from the main wastewater treatment process 
metals precipitation/sedimentation system and sludge from the concentrate reduction process 
microfiltration system. A plate and frame filter press will be used for sludge dewatering. Filtrate 
from the filter press will be routed back to the head end of the concentrate reduction process for 
treatment. The dewatered sludge from the filter press will be will be managed in accordance 
with applicable regulations.  During periods when cemented backfill is not generated, the 
evaporation/crystallization process is provided for volume reduction of the reverse osmosis concentrate 
from the CRP. Distillate from the evaporator will be discharged though the TWIS along with treated water 
from the main wastewater treatment process. Brine solids from the crystallizer will be managed in 
accordance with applicable regulations. 
 
4.3.13 Backfill Aggregate Stockpiles 
The backfill aggregate stockpile area located near the backfill raise is shown on Figure 4-2. Also 
present near the aggregate stockpile and backfill raise will be a 110-tonne capacity fly ash silo, and a 
110-tonne capacity cement silo. During full production it is estimated that approximately 200 tonnes per 
day of aggregate will be required for mine backfilling operations. Clean aggregate will be supplied from a 
local vendor. Aggregate from the stockpile will be moved via front-end loader to the aggregate hopper 
feeding the 2.4 m (~8 ft) diameter aggregate raise. Surface water drainage from the aggregate stockpiles 
will be controlled via perimeter ditching, draining to NCWIB #5 as shown on Figure 4-2. 
 
4.3.14 Security and Access Control 
Security and access control will be maintained at all times at the Eagle Project. Surrounding the 
facility will be an 8-foot high chain link fence. Access to the facility will only be allowed via the 
main facility entrance off Triple A Road. Vehicles entering or leaving the facility must pass through the 
main gate. An attendant will be present at the gate house to control facility entry. In addition, the excess 
soil berm constructed around the facility boundary will also limit unauthorized access. 
 
4.3.15 Aesthetics and Landscaping 
The Eagle Project will be naturally obscured by the existing trees and the rock outcrop at the main 
surface facility. In addition, a berm of excess soil will be placed directly around the boundary of the facility 
to limit visibility of the site. KEMC may selectively plant trees to further obscure the mine facilities from 
Triple A Road. Near the entrance road landscaping will blend with the natural flora to develop a balanced 
natural appearance. 
 
DNR Comments  Per the Surface Use Lease, DNR will retain the right to require additional vegetative 
planting or berming as needed to maintain visual screening, 
 
4.3.16 Fuel Handling and Chemical Storage 
Fuel handling at the facility will include diesel to power the generators, regular unleaded gasoline for light 
equipment and propane for heating. The fuel storage facility will be located within the fenced and secured 
area shown on Figure 4-2, and will contain three diesel fuel storage tanks each having an approximate 
capacity of 20,000 gallons (for a total of 60,000 gallons) located within a roofed secondary containment 
system. One smaller tank for regular unleaded gasoline will also be provided within the containment area. 
Leak testing of the tanks will be conducted by the vendor upon installation to verify tank tightness.  
Diesel-fueled generators to supply facility electric power will be located south of the fuel storage tanks. 
Propane storage of an approximate capacity of 24,000 gallons will be located within the secure area of 
the mine property adjacent to a building that will contain a propane-fired air heating system for the mine.  
Fuel truck unloading will be conducted on a concrete or asphalt pad with spill protection provisions 
consisting of a small catch basin which drains into the secondary containment area via double walled 
piping. The unloading pad area will be roofed to minimize collection and treatment of precipitation. 
Underground fuel lines from the storage tanks that feed the electrical generators will be double walled 
with leak detection provisions. A discussion of the SPCC Plan is provided below. It is anticipated that 
diesel fuel consumption will be approximately 5,000 gallons per day. It is expected that 6 tanker trucks or 
approximately 30,000 gallons of diesel fuel will be delivered each week to the site. The fuel tanks will be 
designed in compliance with all federal, state and local requirements. A designated fueling station will be 
established for fueling underground vehicles using a tanker vehicle. 
 
4.3.17 Blasting Materials Handling and Storage 



 42 

The blasting and cap magazine buildings will be located at a secure location within the mine facility. The 
blasting and cap magazine buildings will be constructed of reinforced concrete following Mining Safety 
and Health Administration (MSHA) requirements. The building will have explosion proof air handling and 
moisture control systems. Entry into these buildings will only be allowed by certified blasting material 
handlers. KEMC will obtain a permit from theBureau of Alcohol, Tobacco and Fire Arms for storage and 
use of the explosives for the project. 
 
4.3.18 Spill Prevention and Countermeasures Plan 
A SPCC Plan will be prepared for the fuel storage area that will incorporate the provisions set 